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¥ Al 7 T-dadth PO9S6 3. 85V 215mAh 0. 83Wh
VS Chinese
Name of Sample ®x Rechargeable Li—ian Battery POYSE 3. 85V 215mAh 0. 83Wh
English
b5 1121120721
Sample No.
EXT R Ve BENHZER MR 03 AT PR 25 )
ConSIQnor EVE }:ll{'l'}l}' Co. ,Ll(l
ARG AP AZ 2540 35 e 53 A BIS 25 7
Manufacturer EVE Energy Co., Ltd
s . W7 | ('{i]‘C'i’* FURRETF )
oY ] ~
ARy ik 10/11/Rev. 7

10/11/Rev. 7 38.3 UN Manual of
Section 38.3

ST/SG/AC.
Test method

Tests and Criteria ST/SG/AC.

HE AR HRA ik bR T )

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
£ LS 3 ol
A 5L A, Ao AU WL I Ah ST
Appearance Gray and silvery Plastic film shell

HraALiE 8 3
Test Date

H ot B

Accepted Date

2021-12-20

2021-12-24 ~

2022-01-24

i SRR R G PR s ety A R I

sEFE L RO

g A Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
Zekrill, AR A T GRIGRERHE T ST/SG/AC. 10/11/Ree™7 \B8. /}f
The sample has passed the test items of UN Manual of Tes#s ‘\\I &'} [1
M EE# |ST/SG/AC. 10/11/Rev. 7 Section 38.3 > _
Conclusion

A H B (Date) »

%—i Al A Y i Rechargeable Single Cel | Battery. /
v

Comment
FHP Lt / B B 4 AL

. /
Cc
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Tz 4 4

B 7
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A5

IR B & AR

Name of Test

HRER SIS

Standard requirement or The

s R

AR LE#®

HiE

No. Clause Number of Standard Test Result | Conclusion | Remark
ltems
A A bAE-T
= 5 WER ST/SG/AC. 10/11/Rev, 7 38,3 48 T1 W% 1
| Hﬁﬁw‘ UN Manual ol Tests and Criteria _\;(.‘.‘ Appendix 1 ,/r ‘;*’r
Altitude ST/SG/AC. 10/11/Rev. 7 Seetion 38.3 Test T1 |7 el
simulation o
BT GRS b i F
R WEY ST/SGAAC 10411 /Rev. T 98,5 iA86T2 W e 2
2 o ! UN Manual of Tests and Criteria See Appendix 2 fing A /
Thermal test |s1/56/Ac. (0/11/Rev. 7 Seetion 3.4 Tesy 12 |0°0 "PPEnCl ki :
Passed
WA G b T
= ¥ ST/SG/AC 10/11/Rev. 7 38,3 i{4GT3 W 2 3
b 4 %EZ;’J UN Manual of Tests and Criteria St,g.l «‘\DIN:Ndi\' 9 f;fﬁ.
Vibration ST/SG/AC. 10/11/Rev. 7 Seetion 28,3 Test Td ) o Bl
ASSO(
I Culss bl T
\ WEE ST/SG/AC. LO/11/Rev. T 28,4 GA3aTA WLBH J 4
4 Sﬁjoffk [:>’\1:EITLJEE| “'. lt_:NlH le! (iril.m"i;u e 7 See Appendix 4 ﬁ'fﬁ
ST/SGZAC. 10/ /Rev. 7 Seevion 48,3 Test T4 Passed
B (alas fibRiE T
o W B ST/SG/AC. 10/11/Rev. 7 38.3 5t TH B 5
5 y}‘%ﬂ% UN M I ol T | Cri i Abiz § ¥a fﬂ,
151 ) anuil oo ests and Griteria S Appendix 5 K /
External short [sy/56/ac. 10/11/Rev. 7 Section 28. 3 Test g hPentis P;Lqml '
circuit T.5 =
R IH GOl bRET
IR M) ST/SG/AC. 10/11/Rev. T 38.3 %76 W& 6
6 UN Manual of Tests and Criteria R R £ |
C h See Appendix 6 SR [
rus STASG/AC. 10Z11/Rev. 7 Seevion 38.3 Test Passed
T.6 .
OV IE Gkl gl T
75 H WEY ST/SG/AC. 10/T1/Rev. T 38,3 4517 WBde 7
7 anchars E.\ \?.!r?L!;” ol Tests i:lh‘! l'l'!ll,'l'i»: - See Appendix 7 ’r'T H.
g ST/SGANC. 1011 /Rev. 7 Seetion 38. 3 Test Passed
T.7 as55el(
WE TR s ke
. B2 lmi ':‘-“sr.’xcl;.f \(r:. 1‘(1,:‘11,-'16.-\’-. 783 BETs W4 8 )
i anual o sLs and Criveria tap Apnendix (8 B
Forced discharge |s1/50/xc. m;n,‘ﬂ..v, 7 Section 28,3 Test >ee Appendix 8 PL;h"r !
2 ASSseo
T.®
(SR UB7ZS 7S PRI : 20°C-21°C  FRbE IR 1 /%
5 / 10 =200 =21°C - 3 S BB N (17}
Test Environment Ambient temperature:20°C-21°C;Ambient humidity:/%
Condition
%A H )
Test Item
A ) 7
A
5 2 2
Subcontracted Test SeERE | BAR / R /
Condition Subcontracted | Name Post Code
Laboratory o b / w15 /
Address Tel

),
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55 | BRMAE LA | b
No. Name of Test ltems | A] (i tude simulation
; . IRIEFT Befor RIEJE After "
#a |  HERA AR Delore RBE Mg gk |HAeE| 2
.%-‘é- Sample Status Vi 3 & & /E RE i S Mass Loss | Residual 591.%»
Sample Mass ocv Mass ocv OCV  |Other
No. lg 1A /g Y % /% Event
001 | oy rupl®elt o 44864 | 438 | 4.4846 | 438 0.04 | 100,00 | ©
002 | |oraerk® | 43972 4.38 | 4.3951 4,38 0.05 | 100.00 | ©
003 | et | 43849 4.39 | 1.3835 1. 38 0. 03 9.77 | o
004 | ol o] 44419 | 438 | 4.4405 | 4.38 0.03 | 100.00 | o
005 | icxc Fulty aomeged | 44158 | 439 14142 138 0. 04 99.77 | o
006 | gupre mur e e s M 7 4.38 | 4.4153 | 4.38 0.03 | 100.00 | ©
007 |yt 44054 | 438 | 4.4041 138 0.03 | 100.00 | o
IECYCE 478 _ ) :
008 | sectomrirde, | 434610 1.38 L. 4591 1. 38 0. 04 100.00 | ©
2HCYCSE A 7 o eern ) .
009 | paeveroriat 14, 4589 1. 38 1.4576 |  4.38 0.03 | 100.00 | ©
25CYCRE R - . S P .
010 | seeve ffuT,"f‘f.;,%-m.[; 4.4070 {. 37 1. 4055 .37 0. 03 100. 00 0

PR

This space intentionally

lel't hlank

&k L-MR V-IRA DM R-2EL F-RK 0-RiR. LIRS, AR, Ak, fik.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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) 9 BRRA LA | AR
No. Name of Test Items Thermal test
oy B2k A XIS A] Before R /E After RERk| B4 dE i
%5 Sample Status ¥ | E Vi 3%, & | Mass Loss| Residual | &
Sample Mass ocv Mass OCV ocv | Other
No. /g A% g A" % % Event
001 | jopeomsml o 4816 | 438 | 44831 | 4.31 0,03 | 98.40 | o
O | o o | 4305 4. 38 4. 3932 31 0. 04 98.40 | ©
003 | yeqemER | 4.3835 | 4.38 | 4.3819 | 4.3 0. 04 98.63 | o
004 | Sorere | 44405 4. 38 4. 4386 4. 31 0. 04 98.40 | o
005 | |orepnoredt V114 4142 138 1. 4124 1. 32 0. 04 98.63 | o
006 | pcnroaie it N Ale 4.38° | 44183 | 4.30 0. 05 98.17 | o
007 | gpte pori o N eid 04 4.38 | 4.4023 4. 31 0. 04 98.40 | o
008 | sachorry e, | 4.459] 1. 38 1. 4579 1. 31 0. 03 98.40 | o©
009 | somre o . | 44576 .38 | 4.4556 131 0. 04 98.40 | o©
010 | peeroeErt | 4.4055 1. 37 4.4038 | 4.30 0. 04 98.40 | o

This space intentionally
left blank

ik LM V- D-ARAR R-LE PRk 0-E . RRA. AMA. LA, Atk
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ; BRRE LA | )
No. Name of Test Items | Vibration
e B2k A REEA] Before RILSE After FERE| #lowE| i
5 Sample Status RE FReE| RE Fr 34 @, /& | Mass Loss [ Residual | JL%
Sample Mass ocv Mass oCv ocv Other
No. /g vV /g IAY % /% Event
001 | jimsrs | 4483 | 4.3 1. 4834 1.30 0. 00 99, 77 0
002 [ eomEEEe | 43932 | a3 4. 3933 1. 30 0.00 | 99.77 0
008 | |enmerl | 4.3819 | 4.32 13820 | 4.31 0.00 | 99.77 0
004 | | eiomERl | 404386 | 431 4. 4383 4. 30 0. 01 99. 77 0
005 [ yoprsrt | 44124 | 4.32 4. 4124 4. 31 0. 00 99. 77 0
006 | e porcoree SEIINARABS [= 4.30 4. 4134 4. 30 0. 00 100.00 | o©
007 | et g, 4023 . 31 1. 4020 1. 30 0.01 99. 77 0
008 | perocarl | 4.4579 | 431 | 4.4581 | 4.30 0.00 | 99.77 | o
009 | aeqie®l 144556 | 4.3 1. 4554 1.30 0.00 | 99.77 0
010 | , ROEERL 14,4038 | 4.3 1. 1038 .30 0.00 | 100.00 | o

Y

This space intentionally
left blank

ik L- VR DRk R-aA PRk 0-Riifh. BRA. AMA. LaLE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Vi ] R A B 4 AR nhiti
No. ! Name of Test Items Shock
o o ﬁgﬁ\-ﬁ‘ﬁ. Before ‘fy%"fé’ After Rk 5?']{%'%& H4e
%5 Sample Status Vit ‘H’ﬁ&fﬁ,ﬂi jﬁﬁ 'H'J%_“E.E Mass Loss | Residual | 2%
Sample Mass Oocv Mass OoCv ocv C}lher
o /g IAY /g AY, /% /% Event
001 | joycrornt | 44834 | 430 | 4.4825 | 4.30 0. 02 100.00 | o
002 | et o | 4,393 4. 30 4.3923 | 4.30 0. 02 100.00 | ©
003 | oyl ol 43820 | 4.31 4.3811 | 4.30 0. 02 99.77 | o
004 | (oyeporert | 44383 | 4.30 4371 | 4.30 0. 03 100.00 | o
008 | pnpre | dd4igd] Ad 4.4113 | 4.30 0. 02 99.77 | o
006 | ssvorerrrl 44134 | 430 | 44122 | 430 0.03 | 100.00 | o
007 | gscvoruncs s o MEERaao0 (K8 4. 5 1. 4011 1. 30 0.02 | 100.00 | o
008 | poerar il eatist) [ 4. 30 14573 | 4.30 0. 02 100.00 | o
009 | poeronant | 44554 | 4.30 14546 | 4.30 0. 02 100.00 | o
010 | srverrint 1 44038 1. 30 14027 | 4.30 0. 02 100.00 | o
AT ”p”ﬁf}-liTififhk“‘”'" "

&k L V-RAR DK R-2EL PR K 0-Rigih. RRA. AR, R, A,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 HRA B 4 A S

No. Name of Test ltems External short circuit
TS Haks iR @Rk HiE A ETTR 3
Sample No. Sample Status e Exwmﬁlcl SHIRRLALe Other Event

001 ., fo ﬂa:lljfm 57. 0 0

002 l(‘Y(ifr;i'ljll:li:-\-(jfﬁrli%ger_l 5. 8 0

003 - (”;flﬁfﬁ’]';'ﬁl 56. 2 0

004 1(7\'(]'(";1(; ﬁ\/{\:h;%g(f 96. 3 0

003 ifie B3y s 56. 5 0

006 25(73?(‘;{7‘1(;:1:}!5?(?;:::1{1{'159d 79. 9 0

007 zs(\z?(}ilﬁf:’? ﬁ:}}'gwl a7. 1 0

008 zanf??ﬁﬁ?fﬁa%un AT 1 0

009 zj(fftff.fffﬁllfw 75. 8 0

010 zngftygﬁj}\jﬁ?m 79. 8 0
LR 45 This space i[;.[f:::;: onally left

&iE: D-MR R-2RE PR K 0-AMK. LRK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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J- =2 6 WA B & A Ik

No. Name of Test Items Crush
s HBRA REREREGEL A%
Sample No. Sample Status e E:xtern;zflcl emperature Other Event

S IC&ICH;J](:LI:}" ty 2l. 5 0

013 1r'x'i(,f‘\;(.y:[::}..Ti;;(i-y'i ty 21.4 0

014 l(‘\"I(?‘."”:((.)“?(:“Tnﬁ;:f-:.i Ly 41 5 0

015 O A s 21.6 0

016 S 08 i 21.3 0

017 2506 50N CoiErty 21.6 0

018 3r3\5rt“§t)3(:1g1f; ty 2l.3 .

020 EVC SO 21.9 0

25CYC 50% Capacity

AT 4

This space intentionally

blank

left

&iE: DK PRk 0-AMK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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53 i BRRE 24 | i
No. Name of Test Items | ()yorcharge
55 Hak A I %

Sample No. Sample Status Other Event

021 l(:Y(I:(-T;':‘lrl‘:;;‘ffﬁ:L‘T’Eji{li“jil"Ll e

022 L0YC Fully dhorged o

023 LCIC Fully ohared 0

021 LCHC Forly shasged 0

025 _i'wlf(S([\tllef\(ihzluliiqul =

026 2501C Pully harged 0

027 S5CC Fulls onarged 0

028 J')(f(j[?'t(zfli\’\cnl.l'x%ed u
PR 251 This space intentionally left blank

diE: DR F-AL K O-RMfik. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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No. Name of Test Items Forced discharge
ks Haaks Hu 2
Sample No. Sample Status Other Event
029 1CYC lff;:’lrl}\%i ..iiki)ii[ﬁnu-;:-wl ©
030 1CYC ]J-E;JYI(‘I?\I'L‘}}rli\irﬁ'll%mt"i 0
031 1CYC I:(uxlflj\b .tl\ i,iilllri:t!'u--xi 0
032 1CYC ][(l:fl[l\L ?Filﬁt}‘iu-gml 0
033 1cYe ]Iflf]{lj\b Krll‘irii*‘ill!m'gml R
034 mﬁﬁwﬁmwm e
035 1C0YC l|-€i?']{.;i§j:?iﬁ§-lliin!'gm‘l 9
036 1eve licuyl(ljxh Ti%;lki:« rged .
037 10YC llf(;}.[l‘laji ?Fiji%:{in-gml .
038 1eYe IITIFIJ\I ﬁirﬁ‘ralilﬂ rged 0
039 25(‘\’a‘??£;.\‘|r|}_\;Tifﬁlll.i..mmj 0
040 25("\1“")?-[';?'1( 1‘\L ‘fl\ij‘f:{n"l%u‘szl‘d ©
041 25('\’(?‘3-{1‘.\}( 1’\L ?1\;&-':.{.. rged &
042 &5 s nni -
043 za(‘&'(? ;(ufl(l:L :I;irii;f|gl;, rged ¢
044 2.—3(‘\'::—‘;—?; .erll'_\‘l-i ?fiﬁfulli.ln rged 0
045 zat‘x‘t?ﬁf;?}tﬁ? Tiﬁ'll!ill'g«-’(l 5
046 33(\(2%1(131(11\" ?;li%ll?u rged 0
047 25(‘\-‘(?':;-2 .‘ffﬁ ?rirﬁ:I]Ezl‘g“(l o
048 _,_—)(\(z-i(“\]( 1J\L Tiﬁiri#u'gvd 0

&iE: D-fEIK F-R K 0-AMik. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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